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Spectrum Emission Mask Standard: None
Peak Power -12.93 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency |  Power Abs | Power Rel ‘ ALimit ‘
-50.000 MHz -31.650 MHz 200.000 kHz 7.04522 GHz -64.15 dBm -51.22dB -11.22 dB
-31,650 MHz -21.100 MHz 200.000 kHz 7.06339 GHz -64.71 dBm -51.78 dB -11.82 dB
-21,100 MHz -11.550 MHz 200.000 kHz 7.07394 GHz -64.72 dBm -51.78 dB -23.81dE
-11.550 MHz -10.550 MHz | 200.000 kHz 7.089348 GHz -64.85 dBm -51.92 dB -32.42 dB
10,5950 MHz 11.550 MHz 200.000 kHz 7.10655 GHz -54.32 dBm -41.38 dB -21.48 dB
11,550 MHz 21.100 MHz 200.000 kHz 7.10667 GHz -54.47 dBm -41.54 dB -21.44 dB
21,100 MHz 31.650 MHz 200.000 kHz 7.12638 GHz -64.66 dBm -51.72 dB -12.04 dB
31,650 MHz 50.000 MHz 200.000 kHz 7.12744 GHz -64.15 dBm -51.22 dB -11.22 dB
—
( J1 J ARRRRAED W
Date: 22.AUG.2024 04:36:51
11BE20MIMO_Ant1_7095_106Tone RU54
Spectrum | n%:[l
Ref Level 10.00 dBm  Offset 16.42 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dB =264
-10 dBm
-20 dem f, J
-30 dBm / " \
-40 dBm
-50 dBm \
-60 dBm _
-70 dém
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.08 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency \ Power Abs | Power Rel | ALimit \
-50.000 MHz -31.650 MHz 200,000 kHz 7.05218 GHz -64.12 dBm -52.04 db -12.04 dB
-31.650 MHz -21.100 MHz 200.000 kHz 7.06340 GHz -64.55 dBm -52.47 dB -12.52 dB
-21.100 MHz -11.550 MHz 200.000 kHz 7.07407 GHz -64.40 dBm -52.32 dB -24.46 dB
-11.550 MHz -10.550 MHz 200.000 kHz 7.08347 GHz -64.75 dBm -52.67 dB -32.97 dB
10.550 MHz 11.550 MHz 200.000 kHz 7.10655 GHz -53.42 dBm -41.34 db -21.44 dB
11.550 MHz 21,100 MHz 200.000 kHz 7.10661 GHz -53.15 dBm -41.07 db -21.01 dB
21.100 MHz 31.650 MHz 200.000 kHz 7.12652 GHz -64.53 dBm -52.45 db -12.60 dB
31.650 MHz 50.000 MHz 200,000 kHz 7.13514 GHz -64.23 dBm -52.15 dB -12.15 dB
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saranas. FCC RF Test Report Report No. : FR480902E

Appendix B. AC Conducted Emission Test Results

_ Temperature : 22~24°C
Test Engineer : [Chase Nathon : =
Relative Humidity : (44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {(dBuV) Date: 2024-08-27
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Frequency (MHz)
Site : CO01-3Z
Condition: FCC 15E_QP AC LISN 100063 L LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.1 41.1c -14.40 5355.36 21.20 9.82 10.14 AZAverage
2 * 0.1l €0.1le -5.40 &5.36 40.20 .82 10.14 QF
3 0.17 31.97 -22.84 54.81 12.00 5.83 10.14 Average
4 0.17 56.27 -8.534 &4.81 36.30 .83 10.14 QF
] 0.22 26.43 -2€.45 52.88 6.30 .78 10.15 Average
& 0.22 47.83 -15.05 €2.88 27.50 5.78 10.15 QF
7 0.24 27.02 -25.02 32.04 T7.11 5.7¢ 10.15 Average
8 0.24 4¢.82 -15.22 £2.04 26.951 5.7¢ 10.15 QF
) 0.30 25.21 -25.07 350.28 3.30 .76 10.15 Average
10 0.30 43.71 -1l€.37 €0.28 23.80 5.7¢ 10.15 QF
11 0.3% 25.18 -22.85 48.03 5.10 5.92 10.1¢€ Average
12 0.3% 44.78 -13.25 538.03 24.70 9.9%2 10.1¢ QF
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_ Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : [44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutra
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-08-27
JopLevel {dBuv) e
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Frequency (MHz)
Site : COO01-5Z
Condition: FCC 15E QF AC LISH 100063 N NEUTRAL
Over Limit Read LISN Cable
Freq Lewvel ILimit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.15 35.60 -20.22 55.82 15.61 9.86 10.13 Average
2 * 0.15 55.60 -10.22 £5.82 35.61 9.86 10.13 0P
3 0.18 26.07 -28.39 54.46 6.11 9.82 10.14 Average
4 0.18 49.97 -14.49 £4.46 30.01 9.82 10.14 QP
5 0.23 24.89 -27.68 52.57 5.00 9.74 10.15 Average
€ 0.23 45.19 -17.38 £2.57 25.30 9.74 10.15 QP
7 0.31 20.42 -29.51 49.93 0.51 9.76 10.15 Rverage
3 0.31 40.52 -19%.41 59.93 20.61 9.76 10.15 QP
9 0.41 18.98 -28.70 47.68 -0.90 9.72 10.16 Average
10 0.41 39.48 -18.20 57.68 19.60 9.72 10.16 QP
11 1.00 23.75 -22.25 46.00 3.%0 9.69 10.16 Average
12 1.00 35.15 -20.85 56.00 15.30 9.69 10.16 QP
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 50%

Test Engineer : ZhangXu . .
Temperature : 20°C-22°C

Radiated Spurious Emission Test Modes

Mode Band FGa:zd) Antenna Modulation Channel Frequency 22:: RU Remark
Mode 1 = U-NII-5 5.925-6.425 CDD 0+1 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5 5.925-6.425 CDD 0+1 802.11a 45 6175 6Mbps - -
Mode 3 | U-NII-5 5.925-6.425 CDD 0+1 802.11a 93 6415 6Mbps - -
Mode 4 = U-NII-5 | 6.425-6.525 CDD 0+1 802.11a 97 6435 6Mbps - -
Mode 5 | U-NII-6 ' 6.425-6.525 CDD 0+1 802.11a 105 6475 6Mbps - -
Mode 6 | U-NII-6 ' 6.425-6.525 CDD 0+1 802.11a 113 6515 6Mbps - -
Mode 7 | U-NII-7 1 6.525-6.875 CDD 0+1 802.11a 117 6535 6Mbps - -
Mode 8 | U-NII-7 1 6.525-6.875 CDD 0+1 802.11a 149 6695 6Mbps - -
Mode 9 | U-NII-7 |6.525-6.875| CDD 0+1 802.11a 181 6855 6Mbps - -
Mode 10 | U-NII-8 |6.875-7.125 CDD 0+1 802.11a 189 6895 6Mbps - -
Mode 11 = U-NII-8 |6.875-7.125 CDD 0+1 802.11a 209 6995 6Mbps - -
Mode 12 | U-NII-8 |6.875-7.125 CDD 0+1 802.11a 229 7095 6Mbps - -
Mode 13 | U-NII-5 5.925-6.425| CDD 0+1 802.11be EHT20 1 5955 MCSO  FullRU -
Mode 14 | U-NII-5 5.925-6.425| CDD 0+1 802.11be EHT20 45 6175 MCSO  FullRU -
Mode 15 | U-NII-5 5.925-6.425| CDD 0+1 802.11be EHT20 93 6415 MCSO  FullRU -
Mode 16 | U-NII-5 |5.925-6.425| CDD 0+1 | 802.11be EHT20 97 6435 MCSO FullRU -
Mode 17 | U-NII-6 |5.925-6.425| CDD 0+1 | 802.11be EHT20 105 6475 MCSO FullRU -
Mode 18 | U-NII-6 |5.925-6.425| CDD 0+1 | 802.11be EHT20 113 6515 MCSO FullRU -
Mode 19 | U-NII-7 |5.925-6.425| CDD 0+1 | 802.11be EHT20 117 6535 MCSO FullRU -
Mode 20 | U-NII-7 |5.925-6.425| CDD 0+1 | 802.11be EHT20 149 6695 MCSO FullRU -
Mode 21 | U-NII-7 |5.925-6.425| CDD 0+1 | 802.11be EHT20 181 6855 MCSO FullRU -
Mode 22 | U-NII-8 |5.925-6.425| CDD 0+1 | 802.11be EHT20 189 6895 MCSO FullRU -
Mode 23 | U-NII-8 | 5.925-6.425 | CDD 0+1 | 802.11be EHT20 209 6995 MCSO  FullRU -
Mode 24 | U-NII-8 |5.925-6.425| CDD 0+1 | 802.11be EHT20 229 7095 MCSO FullRU -
Mode 25 | U-NII-5 |5.925-6.425| CDD 0+1 | 802.11be EHT40 3 5965 MCSO FullRU -
Mode 26 | U-NII-5 |5.925-6.425| CDD 0+1 | 802.11be EHT40 43 6165 MCSO FullRU -
Mode 27 | U-NII-5 |5.925-6.425| CDD 0+1 | 802.11be EHT40 91 6405 MCSO FullRU -
Mode 28 | U-NII-6 | 6.425-6.525| CDD 0+1 | 802.11be EHT40 99 6445 MCSO FullRU -
Mode 29 | U-NII-6 |6.425-6.525| CDD 0+1 | 802.11be EHT40 107 6485 MCSO FullRU -
Mode 30 | U-NII-7 |6.425-6.525| CDD 0+1 | 802.11be EHT40 123 6565 MCSO FullRU -
Mode 31 | U-NII-7 |6.425-6.525| CDD 0+1 | 802.11be EHT40 147 6685 MCSO FullRU -
Mode 32 | U-NII-7 |6.425-6.525| CDD 0+1 | 802.11be EHT40 179 6845 MCSO FullRU -
Mode 33 | U-NII-8 | 6.425-6.525| CDD 0+1 | 802.11be EHT40 195 6925 MCSO FullRU -
Mode 34 | U-NII-8 |6.425-6.525| CDD 0+1 | 802.11be EHT40 203 6965 MCSO FullRU -
Mode 35 | U-NII-8 | 6.425-6.525  CDD 0+1 | 802.11be EHT40 227 7085 MCSO FullRU -
Mode 36 | U-NII-5 |6.425-6.525| CDD 0+1 | 802.11be EHT80 7 5985 MCSO FullRU -
Mode 37 | U-NII-5 |6.525-6.875| CDD 0+1 | 802.11be EHT80 39 6145 MCSO FullRU -
Mode 38 | U-NII-5 |6.525-6.875| CDD 0+1 | 802.11be EHT80 87 6385 MCSO FullRU -
Mode 39 | U-NII-6 |6.525-6.875| CDD 0+1 | 802.11be EHT80 103 6465 MCSO FullRU -
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Mode 40 U-NII-7 6.525-6.875 CDD 0+1 802.1lbe EHT80 135 6625  MCSO Full RU -
Mode 41 U-NII-7 6.525-6.875 CDD 0+1 802.1lbe EHT80 151 6705 MCSO Full RU ]
Mode 42 U-NII-7 6.525-6.875 CDD 0+1 802.1lbe EHT80 167 6785 MCSO Full RU ]
Mode 43 U-NII-8 6.525-6.875 CDD 0+1 802.1lbe EHT8O 199 6945  MCSO Full RU ]
Mode 44 U-NII-8 6.525-6.875 CDD0+1 802.1lbe EHT80 215 7025  MCSO Full RU ]
Mode 45 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT160 15 6025  MCSO Full RU -
Mode 46 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT160 47 6185 MCSO Full RU -
Mode 47 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT160 79 6345 MCSO Full RU -
Mode 48 U-NII-7 6.875-7.125 CDD 0+1 802.1lbe EHT160 143 6665 MCSO Full RU -
Mode 49 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT160 207 6985 MCSO Full RU ]
Mode 50 U-NII-5 6.875-7.125 CDD 0+1 802.1lbe EHT320 31 6105 MCSO Full RU ]
Mode 51 U-NII-5 6.875-7.125 CDD 0+1 802.1lbe EHT320 63 6265 MCSO Full RU -
Mode 52 U-NII-7-8 6.875-7.125 CDD 0+1 802.11a 185 6525  MCSO - -
Mode 53 U-NII-7-8 6.875-7.125 CDD 0+1 802.1lbe EHT20 185 6525  MCSO Full RU -
Mode 54 U-NII-7-8 6.875-7.125 CDD 0+1 802.1lbe EHT40 187 6885 MCSO Full RU -
Mode 55 U-NII-7-8 6.875-7.125 CDD 0+1 802.1lbe EHT80 183 6865 MCSO Full RU -
Mode 56 U-NII-7-8 6.875-7.125 CDD 0+1 802.1lbe EHT160 175 6825 MCSO Full RU -
Mode 57 U-NII-7-8 6.875-7.125 CDD 0+1 802.1lbe EHT320 159 6745  MCSO Full RU -
Mode 58 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT320 191 6905  MCSO Full RU -
Mode 59 U-NII-6-7 6.875-7.125 CDD 0+1 802.1lbe EHT40 115 6525 | MCSO Full RU -
Mode 60 U-NII-6-7 6.875-7.125 CDD 0+1 802.1lbe EHT80 119 6545 | MCSO Full RU -
Mode 61 U-NII-6-7 6.875-7.125 CDD 0+1 802.11be EHT160 111 6505 MCSO Full RU -
Mode 62 U-NII-5-6 6.875-7.125 CDD 0+1 802.1lbe EHT320 95 6425  MCSO Full RU -
Mode 63 U-NII-6-7 6.875-7.125 CDD 0+1 802.1lbe EHT320 127 6585 MCSO Full RU -
Mode 64 U-NII-5 6.875-7.125 CDD 0+1 802.11be EHT20 1 5955 | MCSO Single RU 26/0
Mode 65 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT20 229 7095 | MCSO Single RU 26/8
Mode 66 U-NII-5  6.875-7.125 CDD 0+1 802.11be EHT20 1 5955  MCSO SmallRU 106+26_53+4
Mode 67 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT20 229 7095  MCSO SmallRU  52+26_39+7
Mode 68 U-NII-5 6.875-7.125 CDD 0+1 802.11be EHT80 7 5985  MCSO Ii%rz?fzig (4]
Mode 69 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT80 215 7025  MCSO tggfzig 0
Mode 70 U-NII-6 6.875-7.125 CDD 0+1 802.11be EHT160 15 6025  MCSO b%rgf‘gf o
Large RU
Mode 71 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT160 207 6985  MCSo o 9% % (1)
Mode 72 U-NII-5 6.875-7.125 CDD 0+1 802.1lbe EHT320 31 6105  Mcso [-arge RU ®
L1071 : 996*2+484
Mode 73 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT320 191 6905  Mcso arge RU @
B0l : 096*2+484
Mode 74 U-NII-6 6.525-6.875 CDD 0+1 802.11be EHT320 31 6105  MCSO nggg*zu o
Large RU
Mode 75 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT320 191 6905  MCSO ~dE (1)
Mode 76 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT320 31 6105  Mcso Large RU
22970 : 996*3+484
Large RU
Mode 77 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT320 191 6905  MCSO o9 " (1)
Mode 78 = U-NII-5  6.525-6.875 CDD 0+1 802.11be EHT80 7 5985  MCSO PU”ZCC};\JA””Q (4]
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Mode 79 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT80 215 7025  MCSO P””Z‘g"d/l””g ()
Mode 80 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT160 15 6025  MCSO P“Z‘g,‘\’/l””g (4]
Mode 81 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT160 207 6985  MCSO P“'xg,‘\’ﬂ””g (7 )
Mode 82 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT160 15 6025  MCSO P”r‘z‘gk‘ﬂ””g
Mode 83 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT160 207 6985  MCSO P””Z‘g"d/l””g ()
Puncturing
Mode 84 U-NII-5 6.525-6.875 CDD 0+1 802.1lbe EHT320 31 6105  MCSO g o ®
Puncturing
Mode 85 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT320 191 6905  MCSO oo nn @
Mode 86 U-NII-5 6.525-6.875 CDD 0+1 802.11be EHT320 31 6105  MCSO P”g‘gk’ﬂ””g (4
Mode 87 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT320 191 6905  MCSO P”g‘gk’ﬂ””g (1
Mode 88 U-NII-5  6.525-6.875 CDD 0+1 802.1lbe EHT320 31 6105  MCSO P“rjfg,‘\’/l””g
Mode 89 U-NII-8 6.875-7.125 CDD 0+1 802.1lbe EHT320 191 6905  MCSO P“Z‘g,‘\’/l””g (1)
Mode 90 U-NII-8 6.875-7.125 CDD 0+1 802.11be EHT320 191 6905  MCSO Full RU LF
<Simultaneous transmission>
Radiated Spurious Emission Test Modes
Band . Data
Mode Band (GHz2) Antenna Modulation Channel Frequency Rate RU Remark
CDD0+1  802.11be EHT320 101 6905 MCSO = Full RU -
Mode 91 CO-TX
CDD0+2  802.11be EHT20 11 2462 MCSO = Full RU
CDD0+1  802.11be EHT320 191 6905 MCSO = Full RU -
Mode 92 CO-TX
2 Bluetooth-LE 38 2478 2M -
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Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz)  (dBuv/im) (dBuv/im) (dB) Pol. - Result | Remark
1 802.11a 1 - - - - - - - Band Edge
1 802.11a 1 | 17865.00 49.46 74.00 -24.54 H Peak Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 47.01 74.00 -26.99 H Peak Pass = Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 46.08 88.20 -42.12 \% Peak Pass = Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 | 12870.00 46.39 88.20 -41.81 H Peak Pass = Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 | 12950.00 45.82 88.20 -42.38 H Peak Pass = Harmonic
6 802.11a 113 - - - - - - - Band Edge
6 802.11a 113 13030.00 47.10 88.20 -41.10 \% Peak Pass Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 | 13070.00 46.04 88.20 -42.16 \Y Peak Pass = Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 | 13390.00 46.67 74.00 -27.33 H Peak Pass Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 | 13710.00 46.72 88.20 -41.48 H Peak Pass = Harmonic
10 802.11a 189 - - - - - - - Band Edge
10 802.11a 189 | 13790.00 48.01 88.20 -40.19 H Peak Pass = Harmonic
11 802.11a 209 - - - - - - - Band Edge
11 802.11a 209  13990.00 48.26 88.20 -39.94 |V Peak Pass = Harmonic
12 802.11a 229 - - - - - - - Band Edge
12 802.11a 229  14190.00 48.16 88.20 -40.04 | V Peak Pass = Harmonic
13 802.11be EHT20 | 1 5920.34 48.66 68.20 -19.54 V| AVERAGE | Pass | Band Edge
13 802.11be EHT20 | 1 | 17865.00 49.01 74.00 -24.99 H Peak Pass = Harmonic
14 802.11be EHT20 45 - - - - - - - Band Edge
14 802.11be EHT20 | 45 12350.00 46.58 74.00 -27.42 \Y Peak Pass = Harmonic
15 802.11be EHT20 | 93 - - - - - - - Band Edge
15 802.11be EHT20 | 93  12830.00 47.34 88.20 -40.86 \Y Peak Pass = Harmonic
16 802.11be EHT20 | 97 - - - - - - - Band Edge
16 802.11be EHT20 | 97 12870.00 46.94 88.20 -41.26 \Y Peak Pass = Harmonic
17 802.11be EHT20 | 105 - - - - - - - Band Edge
17 802.11be EHT20 | 105 12950.00 46.99 88.20 -41.21 \Y Peak Pass = Harmonic
18 802.11be EHT20 @ 113 - - - - - - - Band Edge
18 802.11be EHT20 | 113 13030.00 46.79 88.20 -41.41 \Y Peak Pass = Harmonic
19 802.11be EHT20 | 117 - - - - - - - Band Edge
19 802.11be EHT20 | 117 13070.00 47.61 88.20 -40.59 \Y Peak Pass = Harmonic
20 802.11be EHT20 | 149 - - - - - - - Band Edge
20 802.11be EHT20 | 149 | 13390.00 46.15 74.00 -27.85 \% Peak Pass Harmonic
21 802.11be EHT20 | 181 - - - - - - - Band Edge
21 802.11be EHT20 | 181 13710.00 46.56 88.20 -41.64 |V Peak Pass = Harmonic
22 802.11be EHT20 | 189 - - - - - - - Band Edge
22 802.11be EHT20 | 189 13790.00 48.12 88.20 -40.08 \Y Peak Pass = Harmonic
23 802.11be EHT20 | 209 - - - - - - - Band Edge
23 802.11be EHT20 | 209 | 13990.00 45.89 88.20 -42.31 \% Peak Pass Harmonic
24 802.11be EHT20 | 229 7301.05 43.30 54.00 -10.70 H ' AVERAGE Pass | Band Edge
24 802.11be EHT20 | 229 | 14190.00 47.27 88.20 -40.93 \Y Peak Pass = Harmonic
25 802.11be EHT40 3 5923.72 45.71 68.20 -22.49 V | AVERAGE | Pass | Band Edge
25 802.11be EHT40 3 | 17895.00 49.02 74.00 -24.98 H Peak Pass Harmonic
26 802.11be EHT40 | 43 - - - - - - - Band Edge
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26 802.11be EHT40 | 43 | 12330.00 47.20 74.00 -26.80 \% Peak Pass | Harmonic
27 802.11be EHT40 91 - - - - - - - Band Edge
27 802.11be EHT40 | 91 | 12810.00 46.39 88.20 -41.81 \% Peak Pass | Harmonic
28 802.11be EHT40 99 - - - - - - - Band Edge
28 802.11be EHT40 | 99 | 12890.00 47.42 88.20 -40.78 \% Peak Pass | Harmonic
29 802.11be EHT40 | 107 - - - - - - - Band Edge
29 802.11be EHT40 | 107 | 12970.00 47.62 88.20 -40.58 \% Peak Pass | Harmonic
30 802.11be EHT40 | 123 - - - - - - - Band Edge
30 802.11be EHT40 | 123 | 13130.00 48.10 88.20 -40.10 \% Peak Pass | Harmonic
31 802.11be EHT40 | 147 - - - - - - - Band Edge
31 802.11be EHT40 | 147 | 13370.00 47.33 74.00 -26.67 H Peak Pass | Harmonic
32 802.11be EHT40 | 179 - - - - - - - Band Edge
32 802.11be EHT40 | 179 | 13690.00 47.57 88.20 -40.63 H Peak Pass | Harmonic
33 802.11be EHT40 | 195 - - - - - - - Band Edge
33 802.11be EHT40 | 195 | 13850.00 48.21 88.20 -39.99 \% Peak Pass | Harmonic
34 802.11be EHT40 | 203 - - - - - - - Band Edge
34 802.11be EHT40 | 203 | 13930.00 48.44 88.20 -39.76 H Peak Pass | Harmonic
35 802.11be EHT40 | 227 | 7276.76 43.31 54.00 -10.69 H | AVERAGE | Pass | Band Edge
35 802.11be EHT40 | 227 | 14170.00 47.44 88.20 -40.76 \% Peak Pass | Harmonic
36 802.11be EHT80 7 5924.68 47.38 68.20 -20.82 V | AVERAGE | Pass | Band Edge
36 802.11be EHT80 7 | 11970.00 48.09 74.00 -25.91 \ Peak Pass Harmonic
37 802.11be EHT80 @ 39 - - - - - - - Band Edge
37 802.11be EHT80 | 39 | 12290.00 47.93 74.00 -26.07 H Peak Pass | Harmonic
38 802.11be EHT80 87 - - - - - - - Band Edge
38 802.11be EHT80 | 87 | 12770.00 48.99 88.20 -39.21 H Peak Pass Harmonic
39 802.11be EHT80 | 103 - - - - - - - Band Edge
39 802.11be EHT80 | 103 | 12930.00 48.18 88.20 -40.02 \% Peak Pass | Harmonic
40 802.11be EHT80 | 135 - - - - - - - Band Edge
40 802.11be EHT80 | 135 | 13250.00 49.11 74.00 -24.89 H Peak Pass | Harmonic
41 802.11be EHT80 | 151 - - - - - - - Band Edge
41 802.11be EHT80 | 151 | 13410.00 50.25 88.20 -37.95 H Peak Pass | Harmonic
42 802.11be EHT80 | 167 - - - - - - - Band Edge
42 802.11be EHT80 | 167 | 13570.00 49.25 88.20 -38.95 H Peak Pass | Harmonic
43 802.11be EHT80 | 199 - - - - - - - Band Edge
43 802.11be EHT80 | 199 | 13890.00 51.26 88.20 -36.94 \% Peak Pass | Harmonic
44 802.11be EHT80 | 215 @ 7252.55 43.44 54.00 -10.56 H | AVERAGE | Pass | Band Edge
44 802.11be EHT80 | 215 | 14050.00 49.56 88.20 -38.64 \% Peak Pass | Harmonic
45 | 802.11be EHT160 | 15 | 5889.68 47.18 68.20 -21.02 V | AVERAGE | Pass | Band Edge
45 | 802.11be EHT160 | 15 | 12050.00 48.63 74.00 -25.37 \% Peak Pass | Harmonic
46 | 802.11be EHT160 47 - - - - - - - Band Edge
46 | 802.11be EHT160 | 47 | 12370.00 48.38 74.00 -25.62 \% Peak Pass | Harmonic
47 | 802.11be EHT160| 79 - - - - - - - Band Edge
47 | 802.11be EHT160 | 79 | 12690.00 48.15 74.00 -25.85 \% Peak Pass | Harmonic
48 | 802.11be EHT160 | 143 - - - - - - - Band Edge
48 | 802.11be EHT160 | 143 | 13330.00 50.38 74.00 -23.62 H Peak Pass | Harmonic
49 802.11be EHT160 207 | 7250.63 43.51 54.00 -10.49 H AVERAGE | Pass | Band Edge
49 | 802.11be EHT160 | 207 | 13970.00 48.70 88.20 -39.50 H Peak Pass | Harmonic
50 802.11be EHT320 | 31 5625.46 74.24 88.20 -13.96 \Y PEAK Pass | Band Edge
50 |802.11be EHT320 31 12210.00 47.76 74.00 -26.24 \Y Peak Pass Harmonic
51 | 802.11be EHT320 63 - - - - - - - Band Edge
51 802.11be EHT320 63 12530.00 49.40 74.00 -24.60 H Peak Pass Harmonic
52 802.11a 185 - - - - - - - Band Edge
52 802.11a 185 | 13050.00 47.76 88.20 -40.44 H Peak Pass Harmonic
53 802.11be EHT20 | 185 - - - - - - - Band Edge
53 802.11be EHT20 | 185  13050.00 47.89 88.20 -40.31 H Peak Pass Harmonic
Sporton International Inc. (ShenzZhen) Page Number . C5 of C153

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saroniis. FCC RF Test Report

Report No. : FR480902E

54 802.11be EHT40 @ 187 - - - - - - - Band Edge
54 802.11be EHT40 | 187  13770.00 51.91 88.20 -36.29 H Peak Pass Harmonic
55 802.11be EHT80 @ 183 - - - - - - - Band Edge
55 802.11be EHT80 | 183  13730.00 50.39 88.20 -37.81 \% Peak Pass Harmonic
56 | 802.11be EHT160 175 - - - - - - - Band Edge
56 | 802.11be EHT160 | 175 | 13650.00 49.50 88.20 -38.70 H Peak Pass Harmonic
57 | 802.11be EHT320 159 - - - - - - - Band Edge
57 | 802.11be EHT320 | 159 | 13490.00 50.10 88.20 -38.10 H Peak Pass Harmonic
58 | 802.11be EHT320 191 7265.91 45.94 54.00 -8.06 V | AVERAGE | Pass | Band Edge
58 | 802.11be EHT320 | 191 | 13810.00 51.59 88.20 -36.61 \% Peak Pass Harmonic
59 802.11be EHT40 | 115 - - - - - - - Band Edge
59 802.11be EHT40 | 115  13050.00 49.87 88.20 -38.33 \% Peak Pass Harmonic
60 802.11be EHT80 | 119 - - - - - - - Band Edge
60 802.11be EHT80 | 119 | 13090.00 48.90 88.20 -39.30 \% Peak Pass Harmonic
61 | 802.11be EHT160 111 - - - - - - - Band Edge
61 | 802.11be EHT160 | 111 | 13010.00 49.75 88.20 -38.45 \% Peak Pass Harmonic
62 | 802.11be EHT320 95 - - - - - - - Band Edge
62 | 802.11be EHT320 | 95 | 12850.00 49.03 88.20 -39.17 H Peak Pass Harmonic
63 | 802.11be EHT320 127 - - - - - - - Band Edge
63 | 802.11be EHT320 | 127 | 13170.00 50.65 88.20 -37.55 H Peak Pass Harmonic
64 802.11be EHT20 1 5922.86 43.95 68.20 -24.25 V | AVERAGE | Pass | Band Edge
64 802.11be EHT20 1 - - - - - - - Harmonic
65 802.11be EHT20 | 229 @ 7273.02 42.97 54.00 -11.03 H | AVERAGE | Pass | Band Edge
65 802.11be EHT20 @ 229 - - - - - - - Harmonic
66 802.11be EHT20 1 5923.70 44.47 68.20 -23.73 V | AVERAGE | Pass | Band Edge
66 802.11be EHT20 1 - - - - - - - Harmonic
67 802.11be EHT20 | 229 @ 7270.35 42.96 54.00 -11.04 H | AVERAGE | Pass | Band Edge
67 802.11be EHT20 @ 229 - - - - - - - Harmonic
68 802.11be EHT80 7 5909.32 49.28 68.20 -18.92 V | AVERAGE | Pass | Band Edge
68 802.11be EHT80 7 - - - - - - - Harmonic
69 802.11be EHT80 | 215 @ 7324.82 43.04 54.00 -10.96 V | AVERAGE | Pass | Band Edge
69 802.11be EHT80 | 215 - - - - - - - Harmonic
70 | 802.11be EHT160 15 @ 5910.68 45.90 68.20 -22.30 V | AVERAGE | Pass | Band Edge
70 |802.11be EHT160 15 - - - - - - - Harmonic
71 | 802.11be EHT160 207 | 7261.25 43.48 54.00 -10.52 H | AVERAGE | Pass | Band Edge
71 802.11be EHT160 207 - - - - - - - Harmonic
72 | 802.11be EHT320 | 31 @ 5625.46 78.61 88.20 -9.59 \% PEAK Pass | Band Edge
72 802.11be EHT320 | 31 - - - - - - - Harmonic
73 | 802.11be EHT320 | 191 7271.96 43.45 54.00 -10.55 H | AVERAGE | Pass | Band Edge
73 802.11be EHT320 191 - - - - - - - Harmonic
74 | 802.11be EHT320 | 31 @ 5624.70 67.68 88.20 -20.52 \% PEAK Pass | Band Edge
74 | 802.11be EHT320 31 - - - - - - - Harmonic
75 802.11be EHT320 191 | 7267.12 44.28 54.00 -9.72 H AVERAGE | Pass | Band Edge
75 802.11be EHT320 191 - - - - - - - Harmonic
76 | 802.11be EHT320 31 @ 5624.70 59.23 68.20 -8.97 V | AVERAGE | Pass | Band Edge
76 802.11be EHT320 | 31 - - - - - - - Harmonic
77 | 802.11be EHT320 191 7250.78 45.35 54.00 -8.65 H | AVERAGE | Pass @ Band Edge
77 802.11be EHT320 191 - - - - - - - Harmonic
78 802.11be EHT80 7 5925.00 44.76 68.20 -23.44 V | AVERAGE | Pass | Band Edge
78 802.11be EHT80 7 - - - - - - - Harmonic
79 802.11be EHT80 | 215 | 7276.27 43.97 54.00 -10.03 V | AVERAGE | Pass | Band Edge
79 802.11be EHT80 @ 215 - - - - - - - Harmonic
80 | 802.11be EHT160 15 @ 5869.52 48.52 68.20 -19.68 V | AVERAGE | Pass | Band Edge
80 | 802.11be EHT160 15 - - - - - - - Harmonic
81 802.11be EHT160 207 | 7281.25 44.42 54.00 -9.58 H AVERAGE | Pass | Band Edge
Sporton International Inc. (ShenzZhen) Page Number . C6 of C153

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902E

81 802.11be EHT160 207 - - - - - - - Harmonic
82 | 802.11be EHT160 15 @ 5920.48 47.44 68.20 -20.76 V  AVERAGE Pass Band Edge
82 802.11be EHT160 | 15 - - - - - - - Harmonic
83 | 802.11be EHT160 207 @ 7252.50 45.27 54.00 -8.73 H  AVERAGE Pass | Band Edge
83 802.11be EHT160 207 - - - - - - - Harmonic
84 | 802.11be EHT320 31 @ 5624.70 59.47 68.20 -8.73 V  AVERAGE Pass Band Edge
84 | 802.11be EHT320 31 - - - - - - - Harmonic
85 | 802.11be EHT320 191 7256.23 44.26 54.00 -9.74 H ' AVERAGE Pass @ Band Edge
85 802.11be EHT320 191 - - - - - - - Harmonic
86 | 802.11be EHT320 31 @ 5624.70 59.85 68.20 -8.35 V  AVERAGE Pass Band Edge
86 802.11be EHT320 | 31 - - - - - - - Harmonic
87 | 802.11be EHT320 191 7255.62 44.50 54.00 -9.50 H ' AVERAGE Pass | Band Edge
87 802.11be EHT320 191 - - - - - - - Harmonic
88 | 802.11be EHT320 31 @ 5624.70 59.75 68.20 -8.45 V | AVERAGE | Pass | Band Edge
88 | 802.11be EHT320 31 - - - - - - - Harmonic
89 | 802.11be EHT320 191 7280.43 45.00 54.00 -9.00 H | AVERAGE | Pass | Band Edge
89 802.11be EHT320 191 - - - - - - - Harmonic
90 | 802.11be EHT320 191 84.32 28.73 40.00 -11.27 \% Peak Pass LF
<Simultaneous transmission>
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode = Modulation = Ch. (MHZ) @Buv/im)  (dBuVim) (dB) Pol. - Result Remark
91 CO-TX 11 2483.58 50.76 54.00 -3.24 \% AVERAGE Pass Band Edge
91 ) 11 7434.00 46.32 74.00 -27.68 \% Peak Pass Harmonic
92 CO-TX 191 7268.33 45.57 54.00 -8.43 H AVERAGE Pass Band Edge
92 191 @ 13810.00 48.96 74.00 -25.04 H Peak Pass Harmonic
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK_BEFUNIY_6E 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
YK ,lV At T s 1 i 525 branetirtrin s
Peak
30 30
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.42 58.46 B8.20 -19.74 44.30 36.49 10.44 3277 350 48 PEAK 1 5955.00 109.20 ------ ------ 94.93 3654 10.51 32.78 330 48 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
Avg L--ww
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.28 46.62 68.20 -21.58 32.46 36.49 10.44 32.77 350 48 AVERAGE 1 5955.00 99.19 ------ -ooe- B4.90 36.55 10.53 32.79 330 48 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C20 of C153

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




FCC RF Test Report

SPORTON LAB. Report No. : FR480902E
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
75, I PN UP T N o 25 w
Peak
30 30
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.68 59.39 88.20 -18.81 45.23 36.49 10.4 32.77 263 @ PEAK 1 5955.00 111,28 ------ ------ 97.01 36.54 10.51 32.78 263 @ PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 WG 1050 !
i1 i1
7““ il A BEQN.
Avg
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5920.34 48.66 68.20 -19.54 34.51 36.49 10.43 32.77 263 @ AVERAGE 1 5955.00 103.37 ------ - 89.10 36.54 10.51 32.78 263 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C21 of C153

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

.. Lol Vi) Date: 2024-06-21 .. Lol (Vi) Date: 2024-06-21

1 L IJER ]

i i ol
MM T

My
ML T T e
i Ao g

U-H|_6E
Peak T . " Lm
Avg
115 f.
il 13780, 030 26880 33440, 40000 T 13780, 030 26880, 33440, 40000
Frequency (MHz) Frequency (k)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 1190.00 47.43 74.00 -26.57 £5.91 39.3% 13.18 1.2 --- --- Peak 1 11910.00 48.00 74.00 -26.00 %6.48 39.% 13.18 SL.02  ---  --- Peak
1 17865.00 49.01 74.00 -24.99 £3.13 455 16.20 .97 --- -~ Peak 1 17865.00 48.05 74.00 -15.95 4.7 £1.55 16.20 .97 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C22 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
o LU T el %uﬂ% T

| .
(it e s, st
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 JF] 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12350.00 46.20 74.00 -27.80 44.61 39.58 13.35 SLM - - Pesk 1 12350.00 46.58 74.00 -27.42 4499 39.58 13.35 SLM - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C23 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
SR A WW& T

ity v oo Rt
Avg %0 MMMMMM 10 ' WM MM
175 .
il 13780, 2030, 26880, J3440. 40000 JF] 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12830.00 45.45 88.20 -40.75 43.81 39.82 13.%0 SL.GB --- - Peak 1 1283000 47.34 88.20 -40.86 45.70 39.82 13.50 LGB --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C24 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

11 A 11 1 S ™
Peak %WLWWLM J | e MLWW%M J I aﬁm

ity v oo st
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12870.00 45.91 88.20 -42.29 44.26 39.84 3.5 SLA1 - - Pesk 1 12870.00 46.% 88.20 -41.26 45.09 39.84 13.52 SL7L - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C25 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
o MLV T el %uﬂ% T

ity v oo Rt
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 JF] 13780, 030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1200.00 46.74 88.20 -41.46 45.08 39.88 13.54 SL76 - - Pesk 1 1200.00 46.99 88.20 -41.21 45.33 39.88 13.54 5176 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C26 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report

Report No. : FR480902E

Pol. Horizontal Vertical
- Lol @Bl Date: 2024.08.21 Lo di) Date: 2024-08.21
1225 1225
875 85
| L o || ] IR I
100 10
1 A e 1 L R
Peak SLEWW‘-""'”"J ‘ M s o M M P
Avg % MMM MM %5 WL/\ ' WM M
175 .
i 13780, 2030, 26880, 40000 A 13780, 3. 26680, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wodn e B BN Bh & B o dln B B W B & B o dg
1 13030.00 45.64 88.20 -42.5 43.%6 39.92 13.57 5.1 -- Peak 1 13030.00 46.79 88.20 -41.41 45.11 39.92 13.57 5181 --- Peak
Sporton International Inc. (ShenZhen) Page Number : C27 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

010 e R L S L S e
o UL ITTR T T

it ‘ e P
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13070.00 45.64 88.20 -42.5 43.93 39.94 13.58 SLBL - - Pesk 1 13070.00 47.61 88.20 -40.59 45.90 39.94 13.58 SL.BL - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C28 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.25 el Date 0244825
125 s

1. 15 I L O
N1 ™ %uﬂ% T

U-Hi]_6E
Avg g MMMM M . 'WMM e
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13390.00 45.63 74.00 -28.37 43.73 40.10 13.68 5188 - - Pesk 1 13390.00 46.15 74.00 -27.85 44.05 40.10 13.68 5188 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C29 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
o MLV T el %uﬂ% T

ety el ‘ ™ btk
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13710.00 46.49 88.20 -41.71 44.39 40.26 13.78 5.8 - - Pesk 1 13710.00 46.% 88.20 -41.64 4446 40.26 13.78 5.9 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C30 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
o MLV T el %uﬂ% T

it ‘ e ottt
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1379.00 47.17 88.20 -41.03 45.02 40.30 13.81 5L.%6 - - Pesk 1 13790.00 48.12 88.20 -40.08 45.97 40.30 13.81 5L.%6 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C31 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

NI T b .

700 H m HH“ JUJ H ek 6
o LU T A %uy

L
LD T ke
““Lh A

EE

[ty o ‘ ot ) by
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13990.00 45.89 88.20 -42.31 43.62 40.40 13.87 5.0 - - Pesk 1 13990.00 45.89 88.20 -42.31 43.62 40.00 13.87 2.0 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C32 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



o ss. FCC RF Test Report Report No. : FR480902E
24
Mode Band Edge
U-NII-8_5.925-6.425_802.11be EHT20_CH229_Full RU_7095MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
o5 s PEAK_BEUNI) G|
PEAK._BE(UN)_BE I
104 ] 00
2
) T T stww
Peak %5 .
115
115
i 6994, 1083, T2 i 7350 [
Frequency (M) 1000 240, 0. 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71660 59.8 8820 -18.38 46,32 36.95 10.0 365 0 4 PEAK Mz dBu/m dBul/m bV difm B B o deg
1 T27L68 5321 74.00 -10.79 39.73 36.89 10.18 3359 300 46 PEAK 1 7095.00 104.94 ------ ------ 9.4 36.96 10.20 33.66 300 46 PEAK
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 .
115 5
104 0 AVG_BE(UNI !
" 1 AVG_BE{UNI)_6E
" 7 525
Avg
i MW
115
115
i 6994, 1083, T2 i 7350 [
Frequency (M) 1000 240, 0. 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mz dBul/m dBul/m dwv dim B B o deg

1 7126.61 50.74 68.20 -17.46 37.24 36.95 10.20 33.63
1 730105 43.30 %4.00 -10.70 29.82 36.88 10.18 33.58

300 46 AVERAGE
300 46 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Mz dBuV/m dBuV/n o dB/m B A8 deg
1 7095.00 98.99 ------ - B5.49 36,96 10.20 33.66 300 46 AVERAGE
Page Number : C33 of C153




o ss. FCC RF Test Report Report No. : FR480902E

Mode

24

Band Edge

U-NII-8_5.925-6.425_802.11be EHT20_CH229_Full RU_7095MHz

ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-11 Date: 204-08-11
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
05 - PEAK_BE(UND_ ]
PEAK_BE(UNI)_8E I
70-0 (]
1 I
53 uﬁWwNwwwaﬂz
| A 525 MM
Peak %5 .
115
175
6505 994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 14, . 4720, 5860, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71528 59.08 88.20 -8.92 45.78 36.95 10.20 33.65 3B 0 PEAK Miz dBuV/n dBuv/m dwy di/fm B B o deg
1725055 5292 74.00 2108 39.44 36.90 10.18 3360 38 @ PEM 1 7095.00 104,88 ------ ----—- 91,38 36.96 10.20 33.66 3 0 PEM
Date: 2024-08-11 Date: 204-08-11
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
115 a5
100 0 AVG_BEUK) G|
04 1 ANG_BE{UNI)_GE
" 7 525
Avg
0 35'0M
115
175
6505 994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 14, a0 4720, 5860, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71528 49.60 68.20 -18.59 36,11 36.95 10.20 33.65 3B O AVERAGE Miz dBuV/n dBuv/m dwy di/fm B B o deg
1725566 43.14 5400 -10.86 29.66 36.90 10.18 33.60 338 O AVERAGE 1 7095.00 97.54 - - B4.04 36.9 10.20 33.66 358 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C34 of C153

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
o MLV T el %uﬂ% T

it ‘ e ATty
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 14190.00 45.9 88.20 -42.30 43.%8 40.38 13.96 5.2 - - Pesk 1 14190.00 47.27 88.20 -40.93 44.95 40.38 13.96 2.2 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C35 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902E

Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_Full RU_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
LYK ey AT e GRS 525 w
Peak
30 30
115 115
15 5857, 5689, 5921, 5953, 5985 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5906.44 54.23 88.20 -33.97 40.12 36.47 10.40 32.76 400 31 PEAK 1 5965.00 1042 ------ o= 89.94 36.54 10.51 32.78 400 31 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
150 G BEUNI) 1050
i1 i1
i il ALG_BEQN.
Avg R——
30 30
115 115
15 5857, 5689, 5921, 5953, 5985 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.40 45.17 68.20 -13.03 31.01 36.49 10.44 32.77 400 31 AVERAGE 1 5965.00 94.84 ------ ------ 80.55 36.55 10.53 32.79 400 31 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : C36 of C153




FCC RF Test Report

SPORTON LAB. Report No. : FR480902E
25
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_Full RU_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK_BEFUNIY_6E 1225
1050 1040
PEAK_BE(UNI
00 O
104 100
1
525 o bk et 525 M
Peak M
30 30
115 115
15 5857, 5689, 5921, 5953, 5985 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.84 55.53 B8.20 -3L.67 41.37 36.49 10.4 3277 200 182 PEAK 1 5965.00 104,94 ------ o= 90.70 36.53 10.49 32.78 200 182 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 ANG_BE(UNI)_Gl
1
Avg k.__,__k___“
30 30
115 115
15 5857, 5889, 5921, 5953, 5985 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 592372 45.71 68.20 -12.49 31.55 36.49 10.44 32.77 200 182 AVERAGE 1 5965.00 97.11 ------ - B2.76 36.58 10.56 32.79 200 182 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C37 of C153
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Pol. Horizontal Vertical
Lo ] Date: 2024.08.21 . Lewl i) Date: 2024-08.1
1225 124

1 1

100 J U LJ U J H PH#(U—M |6
M T

Ii
qumg T ds

U-Hl_6E
Peak I ol Tt it e Wwwv
Avg
115 fl
200 13760 0. 26880, 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11930.00 47.53 74.00 -26.47 46.01 39.37 13.19 5.4 --- - Peak 1 1193000 47.97 74.00 -26.03 46.45 39.37 13.19 5.4 --- - Peak
1 17895.00 49.02 74.00 -24.98 43.20 42.58 16.22 598 --- - Peak 1 17895.00 48.70 74.00 -25.30 42.88 42.58 16.22 5298 --- - Peak
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

0 O 1 A =
R 1 %ju T o LI k T

WWW o) b "
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 JF] 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12930.00 44.70 74.00 -9.30 4311 39.57 8.3 SLB - - Pesk 1 12330.00 47.20 74.00 -26.80 45.61 39.57 13.35 SLB - - Pesk
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. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

MO T e | O T e
Peak MW%W%M J H *“L‘”—"'{ﬂ MMW%MJ H A\Lm

Ny ot e
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12810.00 45.49 88.20 -40.71 43.85 39.81 13.50 SL&7 - - Pesk 1 12810.00 46.39 88.20 -41.81 44.75 39.81 13.50 SL.67 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C40 of C153
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. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

0 A 1. S LI ™
mﬂmwm%m [ e lﬂﬂﬂfﬁgﬂ[mk T ke

A i ot P e
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12890.00 46.61 88.20 -41.59 44.% 39.85 13.%2 SL712  --- - Peak 1 1289000 47.42 88.20 -40.78 45.77 39.85 13.%2 SL72 --- - Peak
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. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

NI T b L]

10 H L ul J U J U PEAKLA 6
Peak SMM“’%W%M J H M“”‘"'{ﬂ MLH[

L
LD T ke
‘“‘L\ ey
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Ny o s AT
- MMMMMM " WM MM
Avg bl 10 :
175 .
il 13780, 2030, 26880, J3440. 40000 JF] 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12070.00 46.98 88.20 -41.22 45.32 39.89 13.55 5L78 - - Pesk 1 12070.00 47.62 88.20 -40.58 45.% 39.89 13.55 5178 - - Pesk

Sporton International Inc. (ShenZhen)
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L
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Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13030.00 46.38 83.20 -41.80 44.64 39.97 13.60 5L.B3 - - Pesk 1 13130.00 48.10 88.20 -40.10 46.36 39.97 13.60 5183 - - Pesk
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. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

ML T ohle 1 A
o Jmmr %ju [ 1 s L] T%M T e

WW i L W A
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13370.00 47.33 74.00 -26.67 45.44 40.09 13.67 SLB7  --- - Peak 1 1337000 46.64 74.00 -27.36 4475 40.09 13.67 SLB7  --- - Peak
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- Lol @Bl Date: 2024.08.21 Lo di) Date: 2024-08.21
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1] o L A I
100 10
LT s MU T 1 e
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i 13780, 2030, 26880, 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wodn e B BN Bh & B o dln B B W B & B o dg
1 13690.00 47.57 B88.20 -40.63 45.48 40.25 13.78 5L.94 -- Peak 1 13690.00 47.45 88.20 -40.75 45.36 40.25 13.78 5.9 - - Pesk
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- Lol @Bl Date: 2024.08.21 Lo di) Date: 2024-08.21
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1] o L A I
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Avg % Wlm ettt MM % NL\ ,ww Y
175 .
i 13780, 2030, 26880, 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wodn e B BN Bh & B o dln B B W B & B o dg
1 13850.00 48.07 B88.20 -40.13 45.88 40.33 13.83 5L.97 -- Peak 1 13850.00 48.21 88.20 -39.99 46.02 40.33 1.3 5L - - Pesk
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

NI T b L]
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EE
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Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13930.00 48.44 88.20 -39.76 46.21 40.37 13.89 5.9 --- - Peak 1 1393000 48.07 88.20 -40.13 45.84 40.37 13.89 5.9 --- - Peak
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35

Mode Band Edge

U-NII-8_6.425-6.525_802.11be EHT40_CH227_Full RU_7085MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2024-08-21 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 |
0 - PEAK_BEQN_ff
PEAK_BE(UAI_6E I
70-0 il
1 , '
85 T A K e L P 0
Peak %0 350MM
115
115
7565 M2 . T236. 7293, 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TIA54 5796 88.20 -30.24 4047 3695 1019 365 35 M PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
1OTHG.ET SL.59 7400 241 3001 .86 1008 6 35 M PEAK 1 7085.00 99.74 ------ - 6.4 6.9 0.0 36 5 4P
Date: 2024-08-21 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
i3 a5
100 0 AVGBEUH)_gE!
04 1 AVG_BE(UNI)_6E
) 3 525
Avg
0 35‘°M
115
115
7565 M2 . T236. 7293, 7350 !
Frequency (WHz) 1000 240, 80, 472, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 713055 48.29 68.20 -19.90 3480 36.95 10.19 3365 365 44 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1 OTA6T6 4331 5400 -10.69 2983 669 1018 3359 365 44 AVERAGE 1 7085.00 93.38 - - 79.88 3.9 10.10 33.66 365 44 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C48 of C153
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FCC RF Test Report

SPORTON LAB. Report No. : FR480902E
35
Mode Band Edge
U-NII-8_6.425-6.525 802.11be EHT40_CH227_Full RU_7085MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-21 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
05 - PEAK_BE(UAD_ ]
PEAK_BE(UAI_6E I
100 0
! 2
52.5 ey A‘w i FL " o h Al‘l' M W‘\MJM 525
Peak %5 . WM
115
115
7565 M2 . T236. 7293, 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI5.99 5490 §8.20 -3.26 4144 36.95 10.20 365 20 162 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
1 TIESYOSLES 7400 2.5 MOT .67 1008 BT M0 162 PEAK 1 7085.00 101,96 ------ ----— 88.46 369 10.20 33.66 200 162 PEAK
Date: 2024-08-21 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
i3 a5
100 00 AVGBEUN)_gE!
04 1 AVG_BE(UNI)_6E
) 3 525
Avg
g1 35.0W
115
115
7565 2 . T236. 7293, 7350 !
Frequency (WHz) 1000 240, 80, 472, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 712684 48.01 68.20 -20.19 3452 36.95 10.19 33.65 200 162 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1 THETE 4320 5400 -10.76 2976 .89 1018 3359 200 162 AVERAGE 1 7085.00 94.78 ------ - 8128 36.97 10.10 33.67 200 162 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C49 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

ML T ohle 1 A
S 1 T ) %ju [ 1 s LT T%M T e

WW et W L W«,Nw Y
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 14170.00 46.62 88.20 -41.58 44.31 40.38 13.95 5.2 - - Pesk 1 14170.00 47.44 88.20 -40.76 45.13 40.38 13.95 .82 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C50 of C153
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36

Mode Band Edge

U-NII-5_6.425-6.525_802.11be EHT80_CH7_Full RU_5985MHz

ANT CDD 0+1
Pol. Horizontal Fundamental

Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225

1050 1040

PEAK_BE(UNI
00
104 100
1
e ki 525 T —
Peak

30 30

115 115

B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T

Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5912.36 55.18 88.20 -33.00 41.05 36.48 10.41 32.76 400 40 PEAK 1 5985.00 99.75 ------ - B5.37 36.61 10.59 32.82 400 40 PEAK

Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 AT BEO 6 f0ad

i1 i1
700 10 ANG_BE(UNI)_G

Avg T ]
30 30

115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.84 45.99 68.20 -20.21 31.83 36.49 10.44 32.77 400 40 AVERAGE 1 5985.00 90.82 ------ ------ 716,53 36.55 10.53 32.79 400 40 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C51 of C153
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36

Mode Band Edge

U-NII-5_6.425-6.525_802.11be EHT80_CH7_Full RU_5985MHz

ANT CDD 0+1
Pol. Vertical Fundamental

Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225

1050 1040

PEAK_BE(UNI

00 O

104 100
1
5D oot it 525 LT
Peak

30 30

115 115

B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T

Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5909.00 55.79 88.20 -32.41 41.67 36.47 10.41 32.76 262 @ PEAK 1 5985.00 10413 ------ - B9.84 36.55 10.53 32.79 262 @ PEAK

Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.

Avg T T MMWwwwmmwmww*”“’“wﬁwjgm+WWJ
30 30

115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.68 47.38 68.20 -20.82 33.22 36.49 10.4 3277 262 @ AVERAGE 1 5985.00 95.17 ------ - B0.88 36.55 10.53 32.79 262 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C52 of C153
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

1 1 N
SR O o
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W™ ot o
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 11970.00 48.07 74.00 -25.93 6.3 39.39 B.2 SLO7T - - Pesk 1 11970.00 48.09 74.00 -5.91 46.%5 39.39 1.2 547 - - Pesk
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samran s, FCC RF Test Report
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Pol. Horizontal Vertical
- Lol @Bl Date: 2024.08.21 Lo di) Date: 2024-08.21
1225 1225
875 85
1] o L A I
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Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, 40000 A 13780, 3. 26680, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wodn e B BN Bh & B o dln B B W B & B o dg
1 12290.00 47.93 74.00 -26.07 46.35 39.55 13.33 5L.30 -- Peak 1 12290.00 47.79 74.00 -26.21 46.21 39.55 13.33 5L.30 --- Peak
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Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1. 15 I L O
R O " %UWL T

B i) Jwhogerre
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1770.00 48.99 88.20 -39.21 47.37 39.78 13.48 SL64 - - Pesk 1 12770.00 47.61 88.20 -40.59 45.99 39.78 13.48 G164 - - Pesk
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

MO T b | WO T o
Peak MWMWLM J H M"”‘"'{ﬂ MN\_WWWLM J H A‘lﬂm

h A ol AV
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12930.00 48.11 83.20 -40.09 26.45 39.87 13.54 SL75 - - Peak 1 12030.00 48.18 88.20 -40.00 46.52 39.87 13.54 SL.75 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C56 of C153
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samran s, FCC RF Test Report

Report No. : FR480902E

Pol. Horizontal Vertical
- Lol @Bl Date: 2024.08.21 Lo di) Date: 2024-08.21
1225 1225
875 85
1] o L A I
100 10
ISR I s ML T e
ea i s
e i) b A ey
Avg % MMMMMM %5 oy WM MM
175 .
i 13780, 2030, 26880, 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wodn e B BN Bh & B o dln B B W B & B o dg
1 13250.00 49.11 74.00 -24.89 47.29 40.03 13.64 5L.85 -- Peak 1 13250.00 47.98 74.00 -26.00 46.16 40.03 13.64 5185 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C57 of C153
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Pol. Horizontal Vertical
- Lol @Bl Date: 2024-08-1 Lo di) Date: 2024-08-1
1225 1225
815 875
1] o L A I
100 100
1 O A e MUTIL T 1 e
Peak mw i M o) W i Wm{\ M ey
Avg % MMM MM % ' WM M
175 fl
20 13760 0. 26880, 40000 700 13760. 0. 26880, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wodn e B BN Bh & B o dln B B W B & B o dg
1 13410.00 50.25 88.20 -37.95 48.33 40.11 13.69 5..88 -- Peak 1 13410.00 48.43 88.20 -39.77 46.51 40.11 13.69 51.88 --- Peak
Sporton International Inc. (ShenZhen) Page Number : C58 of C153
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Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

1 1 N
SR 1 R WHWL T

oy i
RPANLNY ™
" MMMMMM . |, WM MM
Avg 30 30 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13570.00 49.25 88.20 -38.95 47.3 40.19 B.74 5L - - Pesk 1 13570.00 48.9 88.20 -39.78 46.40 40.19 .74 5.9 - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

MO T e | WO T e
Peak meWLM J H MHU-NI{E ]_Hﬂﬂr
MV AN

N
N I
s N A

e ) i
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13890.00 49.23 88.20 -38.97 47.02 40.35 13.84 5L98 - - Pesk 1 13890.00 51.26 88.20 -3.94 49.05 40.35 13.84 598 - - Pesk
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44

Mode Band Edge

U-NII-8_6.525-6.875_802.11be EHT80_CH215_Full RU_7025MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050 1
15 05 PEAK. BE(UNI)
PEAK_BE{UNI)_6E
100 100
! 2
525 e T 05
Peak
350 %
175
115
6585 7058, . T2, . 7350 !
Frequency (MHz) 1000 240, i, 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 T16.% 5.2 §8.20 -3.78 40.92 .95 10.20 365 30 3B PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
1 OTH9.63 S2.03 TA.00-2L97 M55 B8 1008 B 30 38 PEAK 1 5.0 9.07 - o 85,65 .00 10.12 370 30 3BPEAK
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
15 i
100 0 AVG_BE(UN,
s AVG_BE(UNI)_GE
" 1 7 525
Avg
350 MM
175
115
6585 7058, . T2, . 7350 !
Frequency (MHz) 1000 240, i, 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 553 45.07 68.20 -2.03 367 36.95 10.20 33.65 30 38 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1 TISLSS 4340 5400 -10.%6 29.96 36.90 10.18 33.60 30 38 AVERAGE 1 705.00 91.89 ------ - 7838 3698 10.21 33.68 300 38 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C61 of C153
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44
Mode Band Edge
U-NII-8_6.525-6.875_802.11be EHT80_CH215 Full RU_7025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-11 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050 1
a5 s FEAK._BE{UNI)
PEAK_BE{UAI)_E
100 00
1 2
3 St bbbt 525
Peak
30 %
115
115
6485 705, 1131, T204, . 7350 )
Frequency (WHz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TBLY 5330 8820 -3.89 3082 36.95 1009 3365 400 15 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
2 T261.67 52.45 74.00 -21.55 38.97 36.90 10.18 33.60 400 15 PEAK 1 7025.00 98.24 ------ ------ 8473 36.99 10.21 33.69 400 15 PEAK
Date: 2024-08-11 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
75 5
100 0 AVG_BE(UNI)
" AVG_BE(UNI_6E
" 1 ) 525 L
Avg
30 MM
115
115
6485 705, 1131, T204, . 7350 )
Frequency (MHz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T135.00 476 68.20 -23.44 327 .95 10.19 3365 400 15 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
? 725018 43.20 54.00 -10.80 29.72 36.90 10.18 33.60 400 15 AVERAGE 1 7025.00 91.9 ------ ------ 18.44 37.00 10.22 33.70 400 15 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : C62 of C153
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Pol. Horizontal Vertical
Lol Date: 2024.08.24 Ll Date: 202408.14
1225 s

NI T b MM | o

L L
Peak szMLM J H “‘L‘”'"'{ﬂ mMﬂWLMJ H A»luu-u i
A N i

prahihgee!
W‘I’MM W
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 14050.00 49.13 88.20 -39.07 26.84 40.40 1390 5.0 - - Pesk 1 14050.00 49.% 88.20 -38.64 47.07 40.80 13.99 281 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C63 of C153
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SPORTON LAB. Report No. : FR480902E
45
Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT160_CH15_Full_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225
1050 1040 i
PEAK_BE(UNI
i15 i35 _BE(UA_
104 100
| M
525 525
Peak
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5903.40 59.13 88.20 -19.07 45.04 36.46 10.39 32.76 334 41 PEAC 1 6025.00 96.51 ------ - B2.25 36.54 10.50 32.78 334 41 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
Avg
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5892.48 45.54 68.20 -20.66 31.48 36.45 10.37 32.76 334 41 AVERAGE 1 6025.00 87.71 ------ - 73.33 36.61 10.59 32.82 334 41 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C64 of C153
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Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT160_CH15_Full_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
i15 i15 _BE(UA_
104 100
1
525 525
Peak
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5865.04 55.83 B8.20 -3L.37 41.86 36.41 10.31 32.75 180 179 PEAK 1 6025.00 99.10 ------ - B4.75 36.58 10.56 32.79 100 179 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
150 G BEUNI) 1050
i1 i1
i il AG_BEQN._
525 1 525 tmﬁhmﬂ
Avg
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5889.68 47.18 68.20 -21.02 33.13 36.45 10.36 32.76 100 179 AVERAGE 1 6025.00 89.92 ------ - 15,57 36.58 10.56 32.79 100 179 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . C65 of C153
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

1 1 N
o LI T T el 8 =

Ay ol atad il
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12050.00 47.68 74.00 -26.32 26.12 39.43 13.26 SLI3 - - Pesk 1 12050.00 48.63 74.00 -15.37 4707 9.83 1326 SLB3 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C66 of C153
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

1 O 1 5 R
SR N 1 05 A LT T T e

s ™ i
A et oo
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12370.00 48.11 74.00 -25.89 46.52 39.59 13.3%6 5136 - - Pesk 1 12970.00 48.38 74.00 -25.62 46.79 39.59 13.36 536 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C67 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

11 A 11 1 S ™
SO 11 I " T 0 T e

e
A ol o) il
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12690.00 47.66 74.00 -26.34 26.03 39.75 13.46 5158 - - Pesk 1 12690.00 48.15 74.00 -25.89 46,52 39.75 13.46 558 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C68 of C153
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Pol. Horizontal Vertical
- Lol @Bl Date: 2024.08.21 Lo di) Date: 2024-08.21
1225 1225
875 85
1] | s L A I
100 10 -
o MU T T ML I e
ea =
A — hAST g
Avg % MMMMMM %5 oy WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13330.00 50.38 74.00 -23.60 48.52 40.07 13.66 SL&7T - - Pesk 1 13330.00 49.17 74.00 -24.83 47.31 40.07 13.66 5187 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C69 of C153
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49
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT160_CH207_Full RU_6985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2024-08-21 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
1
05 - PEAK_BELA
PL\K_BE[UNHJ_BE
100 0
12
3 £5
Peak
30 %
115
115
6%25 6850, 6975, T100. 725, 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TMLT5 .08 .20 -M02 4070 .90 1008 360 34 33 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
17605 5300 7400 -0.90 3062 .90 1008 360 34 33 PEAK 1 6985.00 95.81 ------ - .26 3699 0.3 3.6 W P
Date: 2024-08-21 Date: 2024-08-11
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
i3 a5
100 00 AVG_BE(UN),
04 EVG_EE[UNHJ_BE
) i ) 525 L
Avg
30 m_ﬂ/_ﬂ_d“/‘/—/A*”-"J
115
115
6%25 6850, 6975, T100. 725, 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 713050 45.46 68.20 -2.74 3L97 .95 10.19 3365 34 33 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
17063 4351 5400 -10.49 30.03 36.90 1018 3360 34 33 AVERAGE 1 6985.00 87.91 ------ - 739 .00 10.17 370 34 33 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C70 of C153
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49

Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz

ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
1
5 s PEAK._BE(UMI
PL\K_BE[UNHJ_BE '
100 100
1
525 P T—— ,2‘ 05
Peak
350 %
175
115
6%25 6850, 6975, T100. T2, 7350 !
Frequency (MHz) 1000 240, i, 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TM3.03 5.4 88.20 -3L7T8 42.93 3.4 1019 .64 40 7 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
7 733688 53.09 74.00 -20.93 39.57 36.87 10.18 33.57 460 7 PEAK 1 6985.00 95.75 ------ - B2.22 17.60 10.22 33.69 400 7 PEAK
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
15 i
100 0 AVG_BE(UN),
s EVG_EE{UNHJ_BE
" i 7 525
Avg
350 MM
175
115
6%25 6850, 6975, T100. T2, 7350 !
Frequency (MHz) 1000 240, i, 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TLEE 45.23 68.20 -2.97 374 .95 10.19 3365 400 7 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1 72813 43.48 54.00 -10.52 30.00 36.89 10.18 33.39 40 7 AVERAGE 1 6985.00 £9.16 ------ ------ 75.64 37.00 10.2 3.70 400 7 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C71 of C153
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Pol. Horizontal Vertical

. Lo i) Date: 2024-08-4 . Lo 6B Date: 2024-08-24

NI T b L]

| T T s
Peak :.J:WNHJWLM J H M"”‘"'{ﬂ MMH_H[

L
LT s

=B

Py, iy et o /o
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13970.00 48.70 88.20 -39.50 46.44 40.39 13.86 5.9 --- - Peak 1 1397000 48.51 88.20 -39.69 46.25 40.39 13.86 5.9 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C72 of C153

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

50
Mode Band Edge
U-NII-5_6.875-7.125_802.11be EHT320_CH31_Full RU_6105MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225
1050 1040
1
K_BE(UAM) 6
00 O
104 1 100
LA 525
Peak
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 562470 64.63 88.20 -13.57 51.40 36.07 9.81 32.65 300 50 PEAK 1 6105.00 92.49 ------ - 1811 36.66 10.64 32.92 300 50 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il G BEN.$
Avg
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 57%.82 46.82 68.20 -21.38 33.05 36.32 10.17 32.72 300 50 AVERAGE 1 6105.00 83.35 ------ - 69.08 36.54 10.51 32.78 300 50 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C73 of C153
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

Mode Band Edge
U-NII-5_6.875-7.125_802.11be EHT320_CH31_Full RU_6105MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 PEAK._BE(UNI. BE 1225
1050 1040
1
AK_BE(UNI) 8
i15 i15 _BE(UA_
| O I T
104 100
Peak ‘
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5625.46 74.24 88.20 -13.9 61.00 36.08 9.81 32.65 300 204 PEAK 1 6105.00 91,95 ------ - 7157 36.67 10.65 32.94 300 204 PEAK
Ly i) Date: 2024-08-21 Lol i) Date: 2024-08-21
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il G BEN.$
ok ! ok
Avg
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 562470 52.23 68.20 -15.97 39.00 36.07 9.81 32.65 300 204 AVERAGE 1 6105.00 81.86 ------ ------ 67.57 36.70 10.59 33.00 300 204 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : C74 of C153




samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

1. 15 I L O
en | ML 1T e g =

agpesnestiant

KA i EASE
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12210.00 46.61 74.00 -27.39 45.04 39.51 3.3 5L - - Pesk 1 12210.00 47.76 74.00 -26.24 46,19 39.51 13.31 5.5 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C75 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

. Lo i) Date: 2024-08-1 . Lo 6B Date: 2024-08-1

1 1 N
P ] A L > ML I

A% sl [
" MMMMMM . |, WM MM
Avg bl bl :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Mudihdde B G0 Bh B B o dg Medindds B G Bh B B o g
1 12530.00 49.40 74.00 -24.60 47.79 39.67 13.41 SL4T - - Pesk 1 12530.00 48.8 74.00 -15.18 4721 39.67 3.4l 54T - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

1. 15 I L O
OO 1 ) I " %LH[WL T

W it At
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13050.00 47.76 88.20 -40.40 46.07 39.93 13.57 SLBL  --- - Peak 1 1305000 47.62 88.20 -40.58 45.93 39.93 13.57 SLBL  --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C77 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

Lol (dBuNim) Date: 202408.22 el Date 0244622

1. 15 I L O
SR A meﬂ T

A = RANT
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13050.00 47.89 88.20 -40.31 26.20 39.93 13.57 SLBL - - Pesk 1 1300.00 47.70 88.20 -40.49 46.02 39.93 13.57 SLBL - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C78 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

. Lo i) Date: 2024.08-22 . Lo 6B Date: 2024-08-22

1 10 N 1 0 i
o LI T T el ML I

 S—
—

A o A
" MMMMMM . |, WM MM
Avg bl 10 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Mudihdde B G0 Bh B B o dg Medindds B G Bh B B o g
1 13770.00 5191 88.20 -36.29 29.78 40.28 13.80 5L95 - - Pesk 1 13770.00 49.98 88.20 -38.22 47.85 40.28 13.80 595 - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : C79 of C153



samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

1. 15 I L O
SR 11 1 A e " o =

e ™ "
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13730.00 9.9 88.20 -38.78 47.31 4.7 B.79 5L95 - - Pesk 1 13730.00 50.39 88.20 -37.81 48.08 40.77 13.79 595 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C80 of C153

TEL : +86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

11 A 11 1 S ™
ORI 1 LI T

 S—

P i o) W WWW
" MMMMMM . |, WM MM
Avg bl 10 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Mudihdde B G0 Bh B B o dg Medindds B G Bh B B o g
1 13650.00 49.50 88.20 -38.70 47.44 40.33 B.76 SLB3 - - Pesk 1 13650.00 48.29 88.20 -39.91 4.3 4.3 1B.76 .83 - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

ML T ohle . U "
R 1 Iy e WWWL T

 S—

b b
il [
" MMMMMM . |, WM MM
Avg 30 30 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13490.00 50.10 88.20 -38.10 48.14 40.15 .71 5L90 - - Pesk 1 13490.00 48.01 88.20 -40.19 46.05 40.15 .71 5.9 - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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o ss. FCC RF Test Report Report No. : FR480902E

58

Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT320_CH191_Full RU_6905MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date; 2024-08-21 Date; 2024-08-21
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
1
05 s PEAK_BE
JEAK_EE[UNHJ_BE
100 100
T2
525 Mt Nttt 525
Peak
30 %
115
175
6%45 866 6987, 108, T2, 7350 0
Frequency (MHz) 1000 240, 80, 4. 5960, T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 72085 5.6 88.20 -34.04 40.68 36.92 1018 33.62 M1 38 PEAK Wiz dguv/m dBuv/m 0B oBwv dB/m B B o deg
2 7250.78 53.81 74.00 -20.19 40.33 36.90 10.18 33.60 341 38 PEAK 1 6905.00 93.31 ------ ------ 79.63 36.92 10.27 3351 M1 3B PEAK
Date; 2024-08-21 Date; 2024-08-21
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
175 §75 1

100

_‘ 10 AVG_BE(UNI.
04 AVG_BE(UNI)_6E
" 12 525
Avg
30 %
115
115
6%45 866 987, T108. 728, 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, 20
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 TUT51 482 68.20 -23.38 L34 3691 108 3361 ML 38 AVERMGE Wiz dBuV/n dBuv/n  dB BV dB/m B B m deg
1 OTTIY M40 5400 9.5 30.96 6.9 1018 3359 M1 38 AVERMGE 1 6905.00 84.20 ------ ----— .58 3695 10.15 358 M1 38 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C83 of C153

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report Report No. : FR480902E

58
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT320_CH191 Full RU_6905MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
15 W5 PEAK_BE(UAIA
JEAK_EE{UNHJ_BE I
00 0
1 i
525 bt NP s
Peak
30 i
115
115
f1ts 6385, 6987, A, T, 7350 [
Frequency (WHz) 1000 240, 80, 4. 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos  Tos
- Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 7IEL24 5419 B8.20-34.00 40.70 36.94 10.19 3364 200 163 PEAK Wiz dBuV/m dBui/m B oBV dB/m B B o deg
7 725139 3433 74.00 -19.65 40.87 36.90 10.18 33.60 200 163 PEAK 1 695.00 99.76 ------ ------ 7121 36,98 10.13 33.66 200 163 PEAK
Date: 2024-08-21 Date: 2024-08-21
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
ir5 a5 |
100 0 AVG_BE(UMID |
04 AVG_BE(UNE)_6E
' ! 2 525
Avg
30 %
115
115
f1ts 6385, 6987, A, T, 7350 [
Frequency (WHz) 1000 240, 80, 4. 5960. T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Remark

d B dim B B o deg

1 7209.04 46.23 68.20 2097 3275 36.92 10.18 33.62 200 163 AVERAGE Wiz dguv/m dBuv/m 0B oBwv dB/m B B o deg
1 76591 45.94 5400 -B.06 3246 36.89 1018 33.59 200 163 AVERAGE 1 6905.00 BLT3 ---or oo 68.11 36.95 10.25 3358 200 163 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C84 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

Lol (dBuNim) Date: 202408.22 el Date 0244622

1. 15 I L O
o LI T T el e

Ayl i

v ol ™
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13810.00 50.17 88.20 -38.03 48.01 40.31 13.81 5L.%6 - - Pesk 1 13810.00 51.59 88.20 -36.61 49.43 40.31 13.81 5L.%6 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C85 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

ML T ohle gL B O
ISR 1 L I W T T e
M A

i 4 AR |
ot o T
Avg % MMMMMM %5 oy WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13050.00 48.10 83.20 -40.10 26.41 39.93 13.57 SLBL - - Pesk 1 1300.00 49.87 88.20 -38.33 48.18 39.93 13.57 SLBL - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C86 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

Lol (dBuNim) Date: 202408.22 el Date 0244622

1 ] 1 A =
e | WL T e MU 0T %k

- Lyt
A o4 s
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1309.00 48.8 88.20 -39.38 47.11 39.94 13.59 SLB2 - - Pesk 1 1309.00 48.9 88.20 -39.30 47.19 39.94 13.59 5.2 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C87 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

OO T A | IO | 0 e
Peak meWLM J H “‘4“”'"'{& Mﬂrwmﬁﬁ J H A\lﬂm

: Mt
s A WA
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13010.00 47.81 88.20 -40.39 46.14 39.91 13.5% 5L.B0 - - Pesk 1 13010.00 49.75 88.20 -38.45 48.08 39.91 13.5 5180 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C88 of C153
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical
Lol (dBuNim) Date: 202408.22 el Date 0244622
125 s

ML T ohle . U "
o T W T T e
i A

 S—

- MMMMMM " L/\ WM MM
Avg bl 10 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Mudihdde B G0 Bh B B o dg Medindds B G Bh B B o g
1 12850.00 49.03 88.20 -39.17 47.38 39.83 13.51 SL69 - - Pesk 1 12850.00 48.74 88.20 -39.46 47.09 39.83 13.51 SL.E9 - - Pesk

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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samran s, FCC RF Test Report Report No. : FR480902E

Pol. Horizontal Vertical

Lol (dBuNim) Date: 202408.22 el Date 0244622

1 1 N
P 0 A L > MMT% T

Ay
A% oA b/
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13170.00 50.65 88.20 -37.55 48.88 39.99 13.61 SL.B3 - - Pesk 1 13170.00 48.14 88.20 -40.06 46.37 39.99 13.61 5183 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C90 of C153
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saranas. FCC RF Test Report

Report No. : FR480902E

Mode Band Edge
U-NII-5_6.875-7.125_802.11be EHT20_CH1_Single RU_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08.22 Lol i) Date: 2024-08.22
1225 PEAK_BEFUNIY_6E 1225
1050 1040
PEAK_BE(UNI)
00 A
104 100
52-5mmwww,wwmwwwmmwwmw1 05 ' 2
Peak M
30 30
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5911.54 53.40 B8.20 -34.80 39.27 36.48 10.41 32.76 100 44 PEAC 1 5955.00 10479 ------ ------ 90.55 3653 10.49 32.78 100 44 PEAK
Ly i) Date: 2024-08.22 Lol i) Date: 2024-08.22
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
1
Avg e
50 TIPS S
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5905.78 43.69 68.20 -24.51 29.58 36.47 10.40 32.76 100 44 AVERAGE 1 5955.00 96.29 ------ ------ B2.05 36.53 10.49 32.78 100 44 AVERAGE
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64
Mode Band Edge
U-NII-5_6.875-7.125_802.11be EHT20_CH1_Single RU_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Ly i) Date: 2024-08.22 Lol i) Date: 2024-08.22
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
525 o A A 525 bttt
Peak M
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5912.68 53.36 88.20 -34.84 39.23 36.48 1041 32.76 100 0 PEAK 1 5955.00 107,65 ------ ------ 93.41 3653 10.49 32.78 100 0 PEAK
Ly i) Date: 2024-08.22 Lol i) Date: 2024-08.22
1225 1225
150 G BEUNI) 5 1050
i1 i1
i il A BEQN.
i
Avg R
50 35.0M
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5922.86 43.95 68.20 -24.25 29.80 36.49 10.43 32.77 100 0 AVERAGE 1 5955.00 99.87 ------ ------ B5.63 36.53 10.49 32.78 100 O AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

65
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH229 Single RU_7095MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 204-08-23 Date: 2014-08-23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
s - PEAK_BEQN_ B
PEAK_BE(UNI)_8E I
100 0
P R R S s L
Peak %5 350‘_M
115
175
6505 6094, 7083, 2 1261, 7350 0
Frequency (MHz) 1000 14, . 4720, 5860, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 716889 5345 88.20 375 39.9% 36.93 10.19 3.63 15 360 PEA Miz dBuV/n dBuv/m dwy di/fm B B o deg
1 THLTE 5257 7480 2043 39.09 36.86 10.18 33.56 135 360 PEAK 1 7095.00 91,31 ------ - 7.8 3.9 10.20 33.66 135 360 PEAK
Date: 204-08-23 Date: 2014-08-23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
115 a5
100 0 AV BEUN) G
04 ANG_BE{UNI)_GE
" i 7 525
Avg L
3D %
115
175
6505 6094, 7083, 2 1261, 7350 0
Frequency (MHz) 1000 14, . 4720, 5860, T200
Frequency (MHz)

Linit Margin Read Ant Cable Preamp APos  TPos

Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
_________ Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mz dBu/m dBuv/m dw dw & & @ dg
1 7220.06 43.08 68.20 -25.12 29.60 .91 10.18 33.61 135 360 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1 OTABAL 4297 00 -1L03 2949 3689 10.08 359 135 360 AVERMGE 1 T095.00 8377 oo - 027 36.96 1.9 3366 135 360 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR480902E
65
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH229 Single RU_7095MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-23 Date: 2024-08-23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
s - PEAK_BEQN B
PEAK_BE(UAI_6E I
100 0
1 2
L R ey AT G s
Peak 1 350 MMW
115
115
5505 994, 1083, TiL T261. 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TMLA 5226 §8.20 -394 3B .00 1008 3360 100 356 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
1OTAM.69 5245 7400 -2L55 39T B9 1008 359 100 356 PEAK 170500 90.87 ------ - T.37 6.9 10.0 3.66 100 3% PEAK
Date: 2024-08-23 Date: 2024-08-23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
i3 a5
100 0 AVGBEUN) G
04 AVG_BE(UNI)_6E
) 1 7 525
Avg L
30 %
115
115
5505 994, 1083, TiL T261. 7350 !
Frequency (WHz) 1000 240, 80, 472, 5960, 20
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TUT.B4 4292 68.20 5.8 19.40 3691 1018 3361 100 356 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1 TSI 4290 5400 -1.10 29.42 .67 1018 3357 100 356 AVERAGE 170500 84.33 - - T0.83 6.9 10.20 33.66 100 356 AVERAGE
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66

Mode Band Edge

U-NII-5_6.875-7.125_802.11be EHT20_CH1_Small RU _5955MHz

ANT CDD 0+1
Pol. Horizontal Fundamental

Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 PEAK_BEFUNIY_6E 1225

1050 1040

PEAK_BE(UNI
M|
104 100
1
S it S o I s 525 w
Peak

30 30

115 115

15 54853, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T

Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5873.72 53.63 B8.20 -34.57 39.63 36.42 10.33 32.75 300 29 PEAK 1 5955.00 105,34 ------ o= 91.08 36.54 10.50 32.78 300 29 PEAK

Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 1225
1050 AT BEO 6 1030

i1 i1
i il A BEQN.

Avg ! S
30 30

115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5885.34 43.80 68.20 -24.40 29.75 36.84 10.36 32.75 300 29 AVERAGE 1 5955.00 96.9 ------ ------ B2.66 36.53 10.49 32.78 300 29 AVERAGE
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66

Mode Band Edge

U-NII-5_6.875-7.125_802.11be EHT20_CH1_Small RU _5955MHz

ANT CDD 0+1
Pol. Vertical Fundamental

Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 PEAK._BE(UNI. BE 1225

1050 1040

PEAK_BE(UNI

LI )

104 100
1
LT T P 525 W
Peak

30 30

115 115

15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T

Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5885.62 53.72 B8.20 -34.48 39.67 36.44 10.36 32.75 100 358 PEAK 1 5955.00 106,99 ------ ------ 92.75 3653 10.49 32.78 100 358 PEAK

Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 1225
1050 AT BEUI 6 f0ad

T

i1 i1
i il A BEQN.

1

115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.70 44.47 68.20 -13.73 30.31 36.49 10.44 32.77 100 358 AVERAGE 1 5955.00 109,06 ------ ------ B5.80 36.54 10.50 32.78 100 358 AVERAGE
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67

Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229 Small RU _7095MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 204-08-23 Date: 2014-08-23
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050 1
s - PEAK_BEQN_fF
PEAK_BE(UNI)_8E I
100 0
£25 MU S s I
Peak %5 " MMW
115
175
6505 994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 14, . 4720, 5860, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 723697 5203 88.20-35.97 .75 3691 1018 3361 200 17 PEAK Miz dBuV/n dBuv/m dwy di/fm B B o deg
1 T9LTL 5282 7480 2018 39.34 36.88 10.18 3358 200 17 PEMK 1 7095.00 96.44 ------ - 8294 3.9 10.20 33.66 200 17 PEMK
Date: 204-08-23 Date: 2014-08-23
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
115 a5
100 0 AGBEUH) 6!
04 ANG_BE{UNI)_GE
" y 7 525
Avg
3D 35I0M
115
175
6505 994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 14, a0 4720, 5860, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 72629 .91 68.20-25.29 29.43 3691 1018 33.61 200 17 AVERAGE Miz dBuV/n dBuv/m dwy di/fm B B o deg
17210.35 4296 5400 1104 29.48 36.89 10.18 33.59 200 17 AVERAGE 1 7095.00 B7.09 ------ ----—- 7359 36.9 10.20 33.66 200 17 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH229 Small RU _7095MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-23 Date: 204-08-23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050 1
5 s PEAK_BE(UNI)_fg|
PEAK_BE{UNI)_6E '
100 100
1 1
528 i TR A A 05
Peak %0 - MMMMW
175
115
5505 994, 1083, TiL T261. 7350 !
Frequency (MHz) 1000 240, i, 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI66.66 52.99 §8.20 -%.7 3.4 .93 1009 36 M0 0 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
7 726145 52.67 74.00 -11.33 39.19 36.90 10.18 33.60 210 @ PEAK 1 7095.00 97.10 ------ - B3.60 36.96 10.20 33.66 210 0 PEAK
Date: 2024-08-23 Date: 204-08-23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
15 i
100 0 AVGBEUN) 6!
s AVG_BE(UNI)_GE
) 1 7 525
Avg
350 35'0M
175
115
5505 994, 1083, TiL T261. 7350 !
Frequency (MHz) 1000 240, i, 4720, 5960. T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 THAT2 4.0 68.20-25.06 29.56 36.91 10.18 3361 210 0 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
7 723,11 42.94 34.00 -11.06 29.46 36.90 10.18 33.60 210 @ AVERAGE 1 7095.00 89.18 ------ - 75.68 36,96 10.20 33.66 210 @ AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR480902E
68
Mode Band Edge
U-NII-5_6.875-7.125_802.11be EHT80_CH7_Large RU 484+242_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 PEAK._BE(UNI. BE 1225
1050 1040
i15 i15 H |m Hﬂ ﬂl_‘ PEAK_BE(UNI
104 i 100
525 525 abtec g
Peak
30 30
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.12 62.20 88.20 -26.00 48.07 36.48 10.42 32.77 400 52 PEAK 1 5985.00 100.29 ------ ------ B5.92 36.59 10.58 32.80 400 52 PEAK
Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 ANG_BE(UNI)_G
Avg
30 30
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5917.80 46.87 68.20 -11.33 32.74 36.48 10.42 32.77 400 52 AVERAGE 1 5985.00 91.04 ------ - 16,75 36.55 10.53 32.79 400 52 AVERAGE
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68

Mode Band Edge

U-NII-5_6.875-7.125_802.11be EHT80_CH7_Large RU 484+242_5985MHz

ANT CDD 0+1
Pol. Vertical Fundamental

Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 PEAK._BE(UNI. BE 1225

1050 1040

PEAK_BE(UNI

LI L
104 1 100

525 525

Peak
30 30
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5910.12 65.30 88.20 -22.90 51.18 36.47 10.41 32.76 230 0O PEAK 1 5985.00 104,94 ------ o= 9.70 6.5 10.49 32.78 230 0 PEAC

Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 1225
1058 VG BEON B¢ 1050

i1 i1

i il ALG_BEQN.

Avg /VJ
30 B0

115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5909.32 49.28 68.20 -18.92 35.16 36.47 10.41 32.76 230 0 AVERAGE 1 5985.00 95.59 ------ --ooe- B1.30 36.55 10.53 32.79 230 0O AVERAGE
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69

Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT80_CH215_Large RU 484+242_7025MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2024-08-23 Date; 2024-08-23
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
1
5 s PEAK_BE(UNI §E|
PEAK_BE(UNI_8E '
100 100
2
52.5 Ai'n. '4' 0tk A 1 TP LA m'd! M, M ly 525
Peak %5 .
115
175
6585 7058, 3. T204, . 7350 0
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 72357 SL.85 88.20-35.35 39.37 .91 1018 361 26 0 PEAK Miz dBuV/n dBuv/m dwy di/fm B B o deg
7 7258.39 52.56 74.00 -21.44 39.08 36.90 10.18 33.60 236 @ PEAK 1 705.00 93.67 ------ ------ 80.16 36.97 10.21 33.67 2% @ PEAK
Date: 2024-08-23 Date; 2024-08-23
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
15 §75 1
100 0 AVG_BE(UNI) m
s AVG_BE{UND)_6E
" 1 9 525
Avg
30 %
115
175
6585 7058, 3. T204, . 7350 0
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TML03 4288 68.20-25.32 29.40 36.92 10.18 33.62 236 O AVERAGE Miz dBuV/n dBuv/m dwy di/fm B B o deg
7 725072 42.94 54.00 -11.06 29.46 36.90 10.18 33.60 236 @ AVERAGE 1 705.00 8412 ------ --eee- 70.61 36.98 10.21 33.68 23 0 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

69
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT80_CH215 Large RU 484+242 7025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2024-08-23 Date: 2024-08.23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
1
o5 s FEAK._BE{UNI),
PEAK_BE{UAI)_E I
100 00
525 e T 1 P 42 el 05
Peak %5 . M
115
115
6485 705, 1131, T204, . 7350 )
Frequency (WHz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 72%5.03 5287 88.20-%.33 30.39 .91 1008 36l 0 33 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
? T334 5299 74.00 -21.01 39.51 36.87 10.18 33.57 200 333 PEAK 1 7025.00 94.38 ------ ------ 80.87 36.99 10.21 33.69 200 333 PEAK
Date: 2024-08-23 Date: 2024-08.23
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
75 5
100 00
" AVG_BE(UNI_6E
" 1 9 525
Avg L
30 %
115
115
6485 705, 1131, T204, . 7350 )
Frequency (MHz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI6273 42.85 68.20-25.35 2936 36.93 10.19 33.63 20 333 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
7 T3A.B 43.04 54.00 -10.96 29.56 36.87 10.18 33.57 200 333 AVERAGE 1 7025.00 B5.B4 ------ - 72.33 36.99 10.21 33.69 200 333 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

70
Mode Band Edge
U-NII-5_6.875-7.125_802.11be EHT160_CH15_Large RU 996+484_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 PEAK._BE(UNI. BE 1225
1050 1040 1
PEAK_BE(UNI
i15 i35 _BE(UA_
104 100
1
525 525 L
Peak
30 30
115 115
15 5681, 5431, 5993, G049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.88 57.28 88.20 -30.92 43.15 36.48 10.42 32.77 400 62 PEAK 1 6025.00 95.13 ------ - 80.87 36.54 10.50 32.78 400 62 PEAK
Ly i) Date: 2024-08.23 Lol i) Date: 2024-08.23
1225 1225
150 G BEUNI) 1050
i1 i1
i il AG_BEQN.
525 525
1
Avg L“,u
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5921.88 45.00 68.20 -13.20 30.85 36.49 10.43 32.77 400 62 AVERAGE 1 6025.00 86,32 ------ - 7193 36.62 10.60 32.83 400 62 AVERAGE
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